
KERALA INDUSTRIAL INFRASTRUCTURE DEVELOPMENT CORPORATION(KINFRA) 
(A statutory body of Govt of Kerala)  

KINFRA HOUSE, TC 31/2312, Sasthamangalam, Thiruvananthapuram -695 010 
Tel: 0471-2726585| Fax: 0471-2724773 | Email: kinfraannexe@gmail.com | Web: www.kinfra.org 

 

 

 

Notice Inviting Tender (NIT) 

(KINFRA-6) 

 

Tender No : KINFRA/KEPIP/OM/25/2023-24 

Name of Work : Operation, Maintenance and Upkeep of the 6.5 MLD Water Supply 

Scheme & Associated Electro-mechanical equipment and Routine 

& Preventive Maintenance of Pumps & Motors and Electrical / 

Plumbing systems of KINFRA Export Promotion Industrial Parks, 

Kakkanad for 3 years. 

PAC : Rs.1,16,60,193/- (for 3 years)  

EMD : Rs. 50,000/- 
[...]
6.18.1 The Contractor shall be proactive to enable KEPIP to ensure that sufficient 

stock of spares, consumables and tools for the smooth functioning of the 
system is available at any time with KEPIP. While it is understood that, it is 
the responsibility of the Contractor to ensure sufficiency of spares, 
consumables and tools, the procurement of the spares/consumables shall be 
done by KEPIP at KEPIP’s cost based on requests from the Contractor.   

6.18.2 The Contractor shall maintain an account of all items, consumables, spares 
and tools, received from KEPIP and their usage.  The accounts shall be made 
available to KEPIP, as and when required, for inspection. 

6.18.3 The Contractor shall be responsible for the safe storage of all materials, 
spares, consumables and tools supplied by KEPIP. 

6.18.4 Unless otherwise specified, all materials, tools, consumables and spares shall 
be transported by the Contractor from stores to the site within the scope of 
work specified at their own cost. 

6.18.5 The tools required for the Contract shall be brought by the Contractors at 
their own cost. 



 

KERALAINDUSTRIALINFRASTRUCTUREDEVELOPMENTCORPORATION(KINFRA) Page 24 
 
 

case any of these works are entrusted to the Contractors, it shall be paid as 
extra based on actual after verification by Engineer-in-charge of KEPIP. 
 

KEPIP may, if necessary, provide office space 
to the Contractor, of such description and in 

such manner, as mentioned in the “General Conditions of Contract”, for the sole 
purpose of operating the Contract and stocking tools and spares for the duration of 
the contract, which shall be vacated and handed over to KEPIP on expiry of the 
period of Contract. 
 

The Contractor shall upon the recommendation by KEPIP, take into account all 
recommendations and instructions of the performance audit agency and take all 
measures to meet the prescribed performance requirements. 

 

6.21.5 If the Contractor has abandoned the work or has failed to proceed with 
the work due to negligence or frequently neglecting to carry out the 
obligations under the contract, it shall be lawful for KEPIP to terminate 
the contract forthwith and carry out the work through alternate means at 
the risk and cost of the contractor  loss sustained to KEPIP if any shall be 
recoverable from the Contractor from any amount due to him and 
thereafter through revenue recovery proceedings 

6.19 Occupation and use of office space 

6.20 Performance Evaluation 
The Contractor shall submit himself to a performance evaluation by KEPIP or an 
agency appointed by KEPIP for this purpose, at such times and in such manner as 
KEPIP may direct from time to time. 

6.21 General 
6.21.1 All drawings and documents supplied to the Contractor shall be deemed to 

be the property of KEPIP.  The Contractor shall not divulge, or use, except 
for the purpose of this contract, any information contained in the 
drawing. 

6.21.2 All correspondence pertaining to this Contract shall be in the 
English/Malayalam and shall be in writing. No reference, communication, 
or complaint, which is not in writing, shall be recognized. 

6.21.3 If the Contractor wants to quit from the Contract before the stipulated 
time of Contract, he shall give a written notice to KEPIP at least three 
months in advance showing valid reasons for quitting. However, KEPIP 
reserve the right to terminate the services of the Contractor by giving one 
month notice in the event the service is found unsatisfactory or for 
violation of contract conditions.   

6.21.4  Any loss incurred to KEPIP by way of maloperation of the 
system/equipments or its parts against the procedure defined above or in 
the Operational and maintenance manual will be recovered from the 
Contractor as per the liability fixed by KEPIP and shall be recoverable 
from the Contractor from any amount due to him and thereafter through 
revenue recovery proceedings. 

 
6.22 Salient Features 
 

6.22.1 Minimum acceptable system availability 
The pumping from the Intake site to the Water Treatment Plant will be done on a daily 

basis. Normally not more than 2 shift pumping is required from the Intake wells to 

KEPIP’s WTP and operation of the WTP should be arranged accordingly. And pumping has 

to be done as per the requirement from the clear water tank of WTP to the overhead 

water tank of KEPIP, Info Park Phase II and Hi-tech Park, Kalamassery etc as per 

requirement. However, the timings are subject to change as specified by KEPIP from 



 

KERALAINDUSTRIALINFRASTRUCTUREDEVELOPMENTCORPORATION(KINFRA) Page 25 
 
 

time to time. 

6.22.2 Maximum permissible outage of service 
As specified by KEPIP from time to time           

6.22.3 Periodic reports / formats and periodicity 
To the satisfaction of KEPIP from time to time. 

6.22.4 Office space   
Portion of space available inside the water treatment plant can be used by the 

contractor during the contract period.  

6.22.5 Owner’s supply 
Only diesel, consumables, Pipes, Specials and spares required for the operation and 
maintenance of the system will be supplied by KEPIP.  However, their transportation 
from the nearest supply point and safe storage will be the sole responsibility of the 
Contractor. 

Descriptions of the work involved in the Contract- 7.0 

 

7.1    Description of works involved in the Contract 

7.1A. For Electrical Works at KEPIP 

CFC Building, WTP, Pump house, Security Cabins and other buildings.  

 

7.1A.1 Checking the luminaries, fans, switch boards, DBs, plug points, bathroom fittings, yard 
lights such as flood lights, decorative fitting wall mountings etc provided in and around 
the CFC Building, WTP,Pump house,  Security Cabins and other buildings on a daily 
basis and rectify the faults if any. 

7.1A.2 Cleaning the light fittings, fans etc provided in the buildings once a month. 

7.1A.3 Operating the 25.0 KVA DG set and its accessories at least once in a week   and when 
required by KEPIP. 

7.1A.4 Ensuring the proper working condition of the UPS and its batteries in the CFC building/ 
WTP. 

7.1A.5  Maintaining/rectifying the panel boards in the electrical rooms. 

7.1A.6 Operating and maintaining of the above equipment as per the schedule detailed below 
at least once in a week. 

YARD  LIGHT in WTP and Pump house(New Intake well and Old Intake well) 

7.1A.7Ensuring  the  proper  working  of  street  lights at water treatment plant area and area 
of new intake well and old intake well, including its MCB, Contractors, DBs, ELCBs, 
timers etc on a daily basis and rectification of the faults if any, including replacements 
of luminaries/lamps inside the Park premises. However, the mobile trolleys / ladders, if 
required for replacement of luminaries / lamps shall be arranged by the Contractor, the 
rental of which will be paid by KEPIP, at actuals. 

 

7.1B.   For General works at KEPIP: 

7.1B.1   Cleaning of overhead water tanks of, CFC Building as per the directions from KEPIP. 



 

KERALAINDUSTRIALINFRASTRUCTUREDEVELOPMENTCORPORATION(KINFRA) Page 26 
 
 

7.1B.2   Checking of water meter installed for each units in KEPIP/Infopark and others, if any.  

7.1B.3   Clearing of toilet drainage including flushing out / removing chokes or blocks as and 

when required. 

7.1B.4 Chlorination at the Clear water Sump/channel Water tank with chemicals provided by 

Owner through chlorinators. 

7.1B.5   Checking and rectifying of plumbing lines in CFC building, Security Cabins etc listed, 

once  a  month. 

7.1B.6  Providing tap off water supply points to entrepreneurs, on directions of KEPIP. 

7.1B.7 Maintaining of internal distribution lines / pumping mains within the Park premises on a 

regular basis so that no breakdown occurs in the supply of treated water to 

entrepreneurs. 

7.1B.8 Modifying/adding/extending any plumbing/electrical facility within the existing 

buildings/structures whenever required by KEPIP (material required for such 

work will be supplied by KEPIP). 

7.1C. For 6.5 MLD Water Treatment Plant (WTP), KEPIP 

7.1C.1 The treatment scheme adopted in the WTP is rapid sand gravity filter system and 

consists of cascade aerators, raw water measuring channel, flash mixer, flocculator, 

clarifiers, filter house and pump house, chemical house with laboratory facilities, pre-

chlorination and post chlorination rooms with its units etc. Alum and lime dosing 

system has been provided for removal of turbidity along with pre chlorination and post 

chlorination.   

7.1C.2 The Operation and Maintenance manual available at KEPIP / WTP, describes in detail, 

the process and instructions in connection with the Operation and Maintenance of the 

entire Water Treatment Plant. The primary aim of O&M operation is the running and 

maintenance of the Plant efficiently and economically, so that the water from the 

Plant meets the standards as stipulated in the O & M manual. 

7.1C.3 The basic requirements for the successful Operation and Maintenance of the WTP, KEPIP 

are: 

i. A thorough knowledge of the process. 
ii. A thorough knowledge of the Plant and equipment provided in the treatment plant 

and their functions. 
iii. Training of all operating staff in proper operating procedures and maintenance 

practices. 
iv. Systematic and periodic inspection and strict adherence to servicing schedules. 
v. Assignment of specific maintenance responsibilities to operating staff. 
vi. Overall supervision of Operation and Maintenance schedules. 
vii. Adequate stock of spare parts and chemicals for laboratory and daily use. 
viii. Good housekeeping. 
ix. Proper and adequate tools. 
x. Proper logging of all operation / maintenance activities. 
xi. Observation of safety precautions and procedures. 
xii. Provision for water supply for drinking and other uses. 
xiii. Emptying and cleaning of various units as per direction of KEPIP. 



 

KERALAINDUSTRIALINFRASTRUCTUREDEVELOPMENTCORPORATION(KINFRA) Page 27 
 
 

 
7.1C.4 The Plant operators should familiarize themselves thoroughly with the content of the 

O&M manual before handling the Plant units. A copy of the manual is readily 

available at the Plant office. 

7.1C.5 Opening or closing of necessary valves when pumping is commenced or stopped. 

7.1C.6 Pre-chlorination and post chlorination using chlorine gas from cylinders  stored in the 

Chemical House. 

7.1C.7  Alum and lime dosing to the requisite level by conducting Jar Test daily to fix the 

optimum dosage of chemicals as per the Jar test. 

7.1C.8. Taking samples of raw water, chlorinated water, flocculated water and fully treated 

water, testing at WTP laboratory and recording of results in the register at required 

intervals. 

7.1C.9. Operating of all pumps and motors alternately including standby ones. 

7.1C.10 Cleaning of filter beds, plant premises, aerators, raw water channels, chemical house, 

laboratory, offices, filter house etc. regularly on a daily basis and as and when 

required by KEPIP. 

7.1C.11 Backwashing of filter beds by water and air scouring after fixed time intervals by 

blowing air to the filter bed with the help of air blower for about 3 to 5 minutes to 

loosen the settled particles in the sand bed followed by water for about ten minutes by 

using the water in backwash O.H. tank provided in the Filter House, including 

scrubbing and cleaning the side walls, wash water troughs etc.   

7.1C.12 Draining of backwashed water from the filter beds, clarifier & flocculator (when 

cleaning is done) etc into the storm water drain. 

7.1C.13 Recording the raw water quantity in the Plant using the electromagnetic flow meter 

and recording in register and forward monthly abstract to KEPIP. 

7.1C.14 Checking of sludge accumulation through the telescopic discharge pipe and de-sludging 

until clear water is obtained at required intervals. 

7.1C.15 Following are the plant shutdown procedure as detailed below: 

i. Stopping the incoming raw water. 
ii. Stopping the flash mixer and solution preparation agitators. 
iii. Stopping the flocculator agitators and traction drive. 
iv. Allowing the overflow from the Clarifier & flocculator to the filter beds and removing 

the water in the tank through sludge pipe. 
v. Opening drain valves of alum and lime solution tanks and cleaning the tanks with 

process water. 
vi. Performing backwash before every shutdown of the filter. 
vii. Closing both inlet and outlet valves after backwashing is complete. 

 

7.1D For pumping stations – Old Intake Well and New Intake Well 

7.1D.1   There are two intake wells in the scheme the pumping stations of KEPIP includes the 
following major components. 



 

KERALAINDUSTRIALINFRASTRUCTUREDEVELOPMENTCORPORATION(KINFRA) Page 28 
 
 

i. Lead Channel 
ii. Intake wells and Pump House’s – 2nos(old and new) 
iii. River Protection Works. 
iv. All electromechanical equipment installed at new intake well includes 2 nos. of 

50 HP raw water pump / motor and starter, Capacitors, Panel Board, ACB’s, level 
indicators and the old pump house includes 3 no. of 20 HP raw water 
pump/motor and yard lights, flow meter, Capacitors, Panel board, ACB’s etc. 

 
Necessary logbooks as per format to be approved by KEPIP shall be maintained and 
monthly abstracts prepared and handed over to KEPIP. The register itself shall be 
handed over to KEPIP after the completion of assignment. 

 
7.1D.2   The operation and maintenance manual available at KEPIP / Intake site   describes in 

detail the process and instructions in connection with the operation and maintenance 
of the pumping station and its electromechanical equipment. 

 

7.1D.3   Regular pumping is required from the intake well to WTP depending upon the water 
requirement at KEPIP. 2 nos. of 50 HP Vertical turbine pumps are installed at the 
intake well site, of which only one pump is intended to work at any point of time, 
while the 2nd pump is intended as a standby in the new raw water pump house. Also 3 
Nos 20 HP Centrifugal pumps are installed in the old raw water pump house of which 
only 2 pumps are required to work at any point of time and the 3rd  pump is intended 
as a standby. Normally 2 shift pumping is required for the requirement of KEPIP 
presently and the old and new raw water pump houses are to work simultaneously. 
However, the pumping time and hours are liable to change depending upon the 
discretion of KEPIP and the additional operators if engaged beyond 2 shifts will be 
paid separately at the rates quoted.  

 
7.1D.4    Care should be taken to operate the plant during off peak hours to avoid voltage dip 

and thus avoid penalty from the electricity provider i.e. KINESCO / KSEB.  
 

7.1D.5    Studying of specifications of all equipment and operating them as per instructions given 
in the manual before handling plant units.  A copy of the manual is readily available 
at the Intake well site. 

 
7.1D.6     Operating of the 3 nos. of inlet sluice valves provided as entry for water to the Intake 

well depending upon the water level in the river.  Normally, the bottommost valve is 
kept shut in order to prevent entry of deleterious waste and sand into the well. 

 
7.1D.7    Recording of the operation timing of the V.T/Centrifugal Pumps and entering in a 

register as per format required by KEPIP. 
 

7.1D.8 Checking and identifying malfunctioning of all electromechanical equipment, meters, 
gauges, valves, switches etc., if any. 

 
7.1D.9 Following are the procedure as below for the startup of the pumping station: 

 
i. Inspecting all equipment in respect of oiling / greasing primarily. 
ii. Ensuring that the inlet and gates / valves of the unit are open. 
iii. Monitoring the water level in the well from the level gauge instrument provided. 
iv. Ensuring required level of water in the well. 
v. Ensuring availability of proper voltage. 
vi. Starting the pumps one after the other successively, using soft starters provided for 

each pump with delivery valve closed. 